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L5G0bMY dBeremzols (39 13 x 9.5 113 x 19 1Y ) 3sBmEEs
Partition Block (39 ¢cm x 9.5 cm x 19 cm ) Test

05333900l 8mbaggdgdo
Customer Data
Bodndols Mam@gbmds 2 bageegaro BodomBols Bemdgdo 89 390 /95 /190
Quantity of samples Size of test samples , mm
6.58013@015 098900
Test Results
Bodwxdob # 1 9
Sample
L 17.2.2025 17.2.2025
est Day
goa‘g'ﬂﬂb bbmgsbgds , ey 78 + 28 +
ample age , day
3983000l baba®derogemds , §d
Duration of test , sec 27 “ 30
60830l Bemdgdo , 89
Sample size , mm A/B 390/ 95 390/95
H 190 190
B0dwdab fmbs , 33
Concrete weight , kg 9.300 2.250
3
Sepimbanio fuh, /8 1255.06 1248 31

Density weight , kg/m?3
86023930 @oHZOBMIS , 36

Load of destruction , kN 195.45 205
bod@ 3039 39993501 , R, 8330
Strength on compression , R , Mpa

5.01 5.26

b33 B30l bsdmseme bod@d3oegs R = 5.14 833

|
Conclusion Block ?’fﬁge strength R =5.14 MPa
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Laboratory Supervisor ’Q ) \ ¢ \ _Renat Begishev
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ltd BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "dymaan” DATE : 2/17/2025
CUSTOMER HI G RY TG IO RV T T, K RAPOR NO : #2/17.2.2025
ADRESS 1 : mAby30 , 98300 LemmznbLzgoab 3.6 STANDARD :
ADRESS 2 : RESERVE 1
BLOCK TYPE 1 bo@nbAg demmgn RESERVE 2
: RESERVE 3
T.Ng |[WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY ~ |FORCE STRENGTH
. mm mm mm g g/cm3 1 2 day kN N/mm2
1 95 390 190 9300 1255.06 13.1.2025 17.2.2025 28+ 195.45 5.01
2 95 390 190 9250 1248.31 13.1.2025 17.2.2025 28+ 205.00 5.26
3
4
5
6
AVARAGE
AVR3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 31
960 248
720 18.6
480 12.4
240 032 6.2
2
0 — 0
0 60 X 120 180 240 300
|
Controlerer -

" Renat Begishev




